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: A = . " Tubes de Acero de México, S.A.
: . Te na rls Carret, México Veracruz Km 433.7
. Delfino Valenzuela Tejeria, Veracn
Y w; 1y C.P. 91697 MEXICO
| oy - - — (52) 229 989 1100 tel
| Yo oy ) CERTIFICADO DE PRUEBAS EN FABRICA Number / Némero | - Page/ Pagina: (52) 229 989 1600 fax
: ' 13040159 1/4
; Date / Dia: Jun 17,2013
TCustomer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer's Order / Orden Cliente - ftem N° Customer's Reference/Referencia del cliente |Manufacturer’s Works Order N° / Confirmacidn de Venta
195147/01
Manufacture Process / Proceso de fabricacién. Product Type / Tipe de producto. Surface / Superfide.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS . VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION G- BARNIZADO
Standard or Specification / Normas c especificaciones, API SPEC 5L Steel Grade / Grado de acero. T Ends / Extremos.  PLAIN END
i B/X42-L245/L290 PSL1 LISO CORTE RECTO
s Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 106 Pes/pz Nominal Weight / Peso Nominal
VoM MLee X[QJ&QM " N/A 19.7¢/21.30 FT 2.27 LB/FT
[ 42. 20X 3.60 MM 16.00/6.50 MTS 3.43 KG/M
Specimen condition Specimen dimensions Tast U.T.5. .
. Condicion de la probeta Dirnensiones de la probeta temp Unit / Umdad Unit / Unidad Elongation
Heat N° [Sample N® Is Type Size Temnp. KG/MM2 KG/MM2 T.S. Alargamienta
Colada N°*|Muastra N° Tipo | Ori Tamano de -
ensayo ﬁequiredﬁequerido [Required/equendo Req.
Thin: TMlin: Max. % in 2 inches
TMax: Tilax: Min.:
JLin: LMlin: Obt.
5 mm °C LMax: LMax: %
730060 A3463/L B Ss L 1277 X 3.79 RT 6.6 547 0.57 32.00
i 730510 A4319/L B Ss L 12.97 X 3.67 RT 4.7 517 0.57 29.00
730510 Ad4322/L B Ss L 12.95X 3.63 RT 144 515 0.67 28.50
730510 A4324/L B Ss L 12.94 X 3.5¢ RT 355 532 0.67 32.00
_zaos10/]  aszzei | B Sl L 12,92 X 3.48 RT 37 528 0.68 20,00

- ;[Ls: Location.of the sample / Locallzacién: de Ja muestra
ungitudfnai longitudinal

: Body { Cuetpo 55; Strip specimen / Rectangular L . Dri: Orientation / Orientacién
{F: Room Tempera!u' 7 Ternperatura Ambiente ;.7 EUL: Exténsion Under.Load Method B . ; ! timate Tensile Strength / Resistencia

Req. Max: Maximum Required 7 Méxima Requerido 4 Obt; Obtained / Obtenida .. - - L7 Y.5.: Yield Strength / Fluendia gitudinal Minimum / Minime Longnudﬁn !
Thiin: Trarisverse Mlnlrnum / Miniric Transversal - YMax: Transverse Maxi { Méxi muni /- Minimo

~ijEmax: Longitudinal Maximum / Méximo’Longitudinal

Heat N° Bend Test -

Sample N*

H quladé Nef Muestra e  Ensayo de Curvado’

_7300_60_ A3463/L GOOD/BUENQ

730510 Adzo/L | GCOD/BUENO

730510, A4322."L 1. GOOD/BUENOC

: ? AA3THL GOOD/BUENG ; e . : s .
| A4326/L GOOD/BUENO = | 07t o T S o

\ This, l:ertlf icate is issued by a computenzed system and itis vaild with.electronic swgnature On the’ orlgma\ certlflca!e the trad&mark green colored — Eslé éemflcado se emite mediante sistema computarizado y es vélidado .con. firma glectrénica, €l certificado original posee imprese el loge - .
! “Tenaris" is stamped: 'In case the owner of the original, certificate woliid releass, a copy of it, he must aitest fis conifoimity to thee original one taking Shel 0t U |Tenans mlnr verde. En caso de que ef poseedor del certificado ‘entregue una copia, deberd garantizar la conformidad con el onglnal ha:lénu‘ose
| upor fimself the. resgansmihly for any unlawful or nnt allowed (s Any a.!teratmn andror falsification ww[l.h.e suhleded to the law, - . i A TESPOT\SBUE por cualquier use legal o indebido, C”—ﬂ—i—-—i—eil et atteracisn ylo fahificacitn éstard sujeta a la DICA 7}7 TR
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1‘ A = ‘ - . Tubos de Acero de México, 5.A.
1 - I ena rls Carret. México Veracruz Km 433.7
! Delfino Valenzuela Tejeria, Veracn
C.P. 91697 MEXICO
" {52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero | Page/ Pagina: {52) 229 989 1600 fax
13040159 2/4
Date / Dia: Jun 17, 2013
Customer / Cliente: PLESA ANAHUACY CIAS,S.A.DEC.V. Customer’s Order / Grden Cliente - [tem N° Customer’s Reference/Referencia del cliente {Manufacturer’s Works Order N® / Confirmacidn de Venta
195147/01
Manufacture Process / Proceso de fabricacién. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. APISPEC 5L Steel Grade / Grado de acero. Ends / Exiremos, PLAIN END
B/X42-1245/L290 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 106 Pes/pz ) Nominal Weight / Peso Nominat
1.66 X 0.140 INCH N/A 192.70/21.30 FT 2.27 LB/FT
42.20 X 3.60 MM 6.00/6.50 MTS 3.4_3_KG/M
Lomposition lComposmlon
C Mn Si Cr | Mo S P Ni v Cu | Nb Ti
Zw 1000
[Heat T Mox
Colada Min
Sample N° P Max
Muestra N° Min
730060 H 171 101} 26 7 5 2 14 | 130 2 160 § 2 4
A3463/L P 18 105 28 7 5 1 13 | 140 3 170 2 3
A3464/L P 18 106 | 28 5 1 14 | 1401 3 170 | 2 3
730510 _ H 16 88 | 24 12 5 7 AS04.2 | 180 | 2 4
s | 171 91| 26 | 12 |.s:fed 6027 s 2 | 2
caaul B 7] oo | 2s | aa i eefaz | reo 2 Jaso |22
DYy Vel O NARN IETA NCTUN BT 1 b A A O G (T R RU T/ B P
AR e 7 oo | 2 {2 s ) e 1eo 2z ] o2 2
RN D [Ea VE 2 9 i ¢ 17| %0 (26 22| s 712 {1e0) 2790 [ ]2
[ CAdmsi | e c7 | s |26 peilns a1 e 2 as| 2] 2
A4326/L° ] P 17| ot |2 2] sy 2feo] 2 fas| 22 f
AA3IIL P BAEEEEEEER RS R R U N i :
H: _Heat-aniada B P Froductil’rod_ucto_ iE . = e :_M_ax: Maxir_n‘urn/ Maxim.o ] Min: Minimum /-Minimo LT BT . . i R . : J
This Certificate 1s 1ssuad by a'computerized system and it is va!ld wnh elactmmc signiature. On the-original cemﬂ:ate Lhe trade—mark green colored B Esle -:ertmcado se emite mediante sisterna computarlzado y-as vahdadu tonh flrma etectrénlca El <ertif] cado orlgmai posee |mpreso ellogo - .
*Tenaris™ is stamped. In case the owner of the original cértificate would relbase 3-copy of it, he muist attest its cenformity to the original one taking o Teriaris color verde. En caso de que el poseedor del certificado’ entregue Una copia, deberd garantizar la confeirmiclad con | nnglnai hanéndnse
upor hirnseff the resgunslb:lnz for any unlawful or not eﬂluwad U5E: Anx aIIeratlon andlor falsification will be sub;ecled 1o the lawr. ... SR reseonsable Eur cua!gwer usa flegal ¢ indebide. Cualguier alteraqén vfo ialslfltaclfm es‘taré sujeta a la ley.
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Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracri
C.P. 91697 MEXICO

{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ntimero Page / Pagina:

13040159 3/4
Date / Dia: Jun 17, 2013

{52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC ¥ CIAS,S.A.DECV. Customer’s Order / Orden Cliente - Hem N° Customer's Reference/Referendia del cliente [Manufacturer’s Works Crder N* / Confirmacion de Venta
195147/61
Manufacture Process / Proceso de fabricacién. Product Type 7 Tipo de producio. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO :
Standard or Specification / Normas o especificaciones. API SPEC 5L Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
B/X42-L245/L290 PSL1 LISO CORTE RECTO
Dimensicns / Dimensiones, Schedule 7 Cadula Length / Longitud. Quantity £ Cantidad. 106 Pcs/pz Nominal Weight / Peso Nominal
1.66 X 0.140 INCH N/A 19.70/21.30 FT 2.27 LB/FT
42.20 X 3.60 MM 6.00/6.50 MTS 13,43 KG/M

MENTARY INFORI

Standard: 2] SL Year: 2008 Revision: E.d Revision year:44

Standard:ASTM A 106-11 Year:2011

Standard: ASTM A 53-12 Year:2012

Standard: ASME SA 106 Year:2010 Revision: ADD. Revision year:2011A

Standard:ASME SA 53 Year:2010 Revision: ADD. Revision year:20T1A

Standard:NACE MRO175 Year: 2003

NONDESTRUCTIVE TEST-EDDY CURRENT ACC. TO ASTM E309: WITHOUT OBJECTIONS

NONDESTRUCTIVE TEST - EMI ACC. TQ ASTM E 570: WITHOUT OBJECTIONS

MATERIAL ACC. TO ASTM/ASME II PART.D TAB YI/NACE MR 01-75

VISUAL AND DIMENSIONAL CONTROL HAS BEEN CARRIED OUT WITH SATISFACTORY RESULT
STEEL IS FULLY KILLED AND PRODUCED BY ELECTRIC FURNACE TO A FINE GRAIN PRACTICE
THE PRODUCT SUPPLIED IS IN COMPLIANCE WITH THE REQUIREMENTS OF THE ORDER.

'THROUGH WALL HARDNESS (Max: 235.0): . S

HEAT' SAMPLE SC QUAD, SCALE MWL M¥2 MW3 -

1..730060 A3263/L -AM 1 HBW 1570 :1157 0 L0

730510 AL AM 1 HBW 1480 1470 % o

730510 A4322/L AM 1 HBW 1480 ‘1460 148.0

730510 A4RAL AM 1 HBW 1481014707 1480

' 730510 A4326/L CAM 1 HBW .147.0- 147.0:

$C: SPECIMEN COND]TION

AM. AS MAN_UFACTURED

MW: MIDDLE WALL

QUAD: QUADRANT

This certificate s issued by a'computerized system and it is-valld with electronic signature; .On the drigiral certificate the trade-mark green colered
“Tenaris" is stamped: In case the:owner of the orlgmal certrhcate would release.a copy.of It, hie st attest its oonformlty 16-the original ane taking

Teniaris:color verde. En caso de que el poseedor del centificado - antregue ‘una copia; debera garantizar la conformidad con &l originat hamendose v

i |Esle certificado se emite mediante sistemna computarizada y es vahdado cor:firma électronica.  El certificado orfginal posee impresa el lege

upon hirself the responsibility for any unfawful or not allowed s, Anv alterahon andfor falsification will be’ sub]ec[ed fo 1he Iaw L

resEonsabIe Eor cualgLier Uso ilegal o indebide. Cualguier aheracmn ylo falslf icaciéri estard sujeta 2 la ley.
: DlCA???ﬂ{iO'
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Tubos de Acero de México, 5.A.

i -m B

; ) Te n a r Is Carret. México Veracruz Km 433.7

; Delfino Valenzuela Tejeria, Veracr
C.P. 91697 MEXICO

{52} 279 989 1100 tel

lCERTIHCADO DE PRUEBAS EN FABRICA Number/ Ntimero | Page/Pégina; (52) 229 989 1600 fax
: 13040159 4/4
: Date/ Dia: Jun 17’ 2013

-

Customer / Cente: PLESA ANAHUACY CIAS, S.A.DEC.V. Customer’s Crder / Orden Cliente - [tern N° Customer’s Reference/Referencia del cliente [Manufacturer’s Works Order N° /7 Confirmacién de Venta
195147/H
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de preducto. Surface / Superficie,
" SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
! LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. API SPEC 5L Steel Grade / Grado de acero. Ends / Extremes. PLAIN END
B/X42-1.245/1.290 PSL1 LISQ CORTE RECTO
Dimensions / Dimensiones. Schedule / Céduta Ltength / Longitud. Quantity / Cantidad. 106 Pcs/pz Nominal Weight / Peso Nominal
1.66 X 0.140 INCH N/A 19.70/21.30FT 2.27 LB/FT
42.20 X 3.60 MM 6.00/ 6.50 MTS 3.43 KO/M

.
b B N S e S e =

IDRAULICA/HYDRAULIC MPA 20.5 { 5 SECONDS )
MANUFACTURED BY TENARIS SILCOTUE.
TAMSA REF: 402199

Por el presente certificamos que ol materlal aqui descrito ha sido fabricade, muestreado, ansayado e Inspeccionado de acuerde

This is to certfy that the product described here has been manufactured, sampled, tested, and inspected in accordance with purchaser ortfer
a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una dedaracion de origen.

requiremenis. This certificate is not a declaration of origin nar may it be used as a declaration of origin.
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QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATIGN DEPT.
DEPTQ. DE CERTIFICA CIéN DE CALIDAD RESPONSABLE DEL DEPTO, DE CERTIF[CAC]GN_ DE CALIDAD_ .

i o “MARCO A RAMIREZ REYES: " - Rafael Gueiérrez De Velasco Maga_ll_ajﬁe's‘ L
: Thls certlflcate is issued by a computerized system and it is vdlic: wnh elecerntc srgnature On the ofiginal certificale the trade mark green colored : Py Este cemﬁcada 58 emite medlante S\stama computanzadu VES vahdado con flrma electrﬁmra El certificado original posee impreso-gllogg.. "7
Tenarls Is staiiped. ‘I case the owner of the original certii caie wouid relagseia COpY of it, ke imust attest: |§s_cqm_‘o_rmny torthe priginat one taking T Tenaris color verde, Fn'caso ‘dé queel ‘paseedor del certificada entregue uha copia, deberé garantizar la conformidad on e\ ongmat haclendose :
will be sub ected ta.the Iaw A I'ESEunsable par cualnuler uso ﬁegal 0 tndeb do. Cualgmer alteraaon y.fo falslflcacrén estara sujeta a la ley.

DICA777040

_' ugon hjmseh‘ the resEanSIbl tyfor any unlawful of not aflowed use! Any alteratmn andfor Talsificati




